
sustainability

Article

Cost Analysis and Health Risk Assessment of
Wastewater Reuse from Secondary and Tertiary Wastewater
Treatment Plants

Sara AbdelMoula, Mohamed T. Sorour and Samia A. Abdelrahman Aly *

����������
�������

Citation: AbdelMoula, S.; Sorour,

M.T.; Aly, S.A.A. Cost Analysis and

Health Risk Assessment of

Wastewater Reuse from Secondary

and Tertiary Wastewater Treatment

Plants. Sustainability 2021, 13, 13125.

https://doi.org/10.3390/su132313125

Academic Editor: José

Alberto Herrera-Melián

Received: 17 October 2021

Accepted: 24 November 2021

Published: 26 November 2021

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-
[...]
and may reduce the chemical fertilizers’ requirements [6].

On the other hand, wastewater reuse has negative impacts that include risks to hu-
man health and adjacent ecosystems due to its microbial and chemical components [7].
Excreta-related pathogens and disease agents such as bacteria, nematode eggs, viruses,

Sustainability 2021, 13, 13125. https://doi.org/10.3390/su132313125 https://www.mdpi.com/journal/sustainability

https://www.mdpi.com/journal/sustainability
https://www.mdpi.com
https://orcid.org/0000-0002-3931-0028
https://doi.org/10.3390/su132313125
https://doi.org/10.3390/su132313125
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/su132313125
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com/article/10.3390/su132313125?type=check_update&version=2


Sustainability 2021, 13, 13125 2 of 17

and protozoa are found in high amounts in wastewater causing health risks for exposed
groups. Many excreta-related pathogens have shown resistance to biological wastewater
treatment processes [8]. The most affecting pathogens on public health in Egypt are Ro-
tavirus, Salmonella, Giardia duodenalis, and Ascaris. They are considered the pathogenic
indicators representing each of the major groups of organisms (i.e., bacteria, viruses, proto-
zoa, and helminths) associated with acute and chronic public health consequences in Egypt.
Wastewater irrigation can negatively impact soil properties and fertility, crop productivity,
quality of groundwater, and aquatic ecosystems. The magnitude of potential effects de-
pends on several factors such as chemical concentrations in the wastewater, solubility, and
inherent toxicity [9].

To reduce the negative impacts, standards and guidelines have been adopted gov-
erning wastewater reuse in agriculture. The tolerable health risk of 1 × 10−6 Disability-
adjusted life year (DALY) loss per person per year is recommended to protect public health
from different exposures [8,10,11]. Quantitative microbial risk assessment (QMRA) is a
probability method that integrates data on pathogen abundance, human exposure, and
infection to ensure the safety of the management strategies of wastewater reuse. Quanti-
tative health-based risk assessments incorporate hazard concentrations, dose responses,
exposure assessments, and risk characterizations [12]. This framework has been used for
the examination of different reuse scenarios. Farmers can become infected by accidentally
swallowing soil particles that are saturated with wastewater. Moreover, consumers of crops
irrigated with wastewater, especially vegetables eaten uncooked, are at risk of infection
since these crops might be exposed to high and unacceptable levels of pathogens [13]. Based
on the quantitative microbial risk assessment Monte Carlo program, Mara and Sleigh [14]
studied the infection risks of the Rotavirus and bacterial infection while using reclaimed
water in restricted and unrestricted irrigation. Hamilton [15], Mara and Sleigh [14,16],
and Sant’Ana [17] used QMRA models to estimate infection risks with E. coli, Salmonella,
helminths egg, and enteric viruses from irrigation with wastewater for food crops.

Globally, the evaluation and design optimization of wastewater treatment alternatives
based on dynamic modeling and simulation is a common practice. Software programs
such as GPS-X 8.0 (Hydromantis, Ontario, Canada), BioWin 6.2 (EnviroSim Associates Ltd.,
Ontario, Canada), STOAT (Sieker, Hoppegarten, Germany), SIMBA (inCTRL Solutions,
Ontario, Canada), and WEST (MIKE Powered by DHI) are important tools that can be
used for the quick evaluation of alternatives. They give accurate evaluations, improve
design, and estimate costs by taking into account all wastewater characteristics [18]. The
total cost of wastewater treatment plants includes capital costs (CAPEX) and operation
and maintenance costs (OPEX). Capital costs are the expenses associated with long-term
investments in assets. The operation cost of a wastewater treatment plant consists of labor
cost (operational and maintenance), supervision and administration, power requirements,
chemical requirements, cost of all repairs, and miscellaneous supplies and services [19].

In Egypt, the availability of water resources has become a limiting factor for the
country’s development. To reduce the effects of water shortage in Egypt, sustainable
water resource management practices are required. The main practice of sustainable
management is to develop integrated strategies that efficiently allocate the available water
to meet all demands such as wastewater reuse [20]. Many studies have looked at the
estimation of cubic meters cost from treatment alternatives, but there is no indicative price
per cubic meter for reclaimed water used for agriculture in Egypt. There are also several
studies evaluating health risks depending on the exposure route for selected pathogens,
but there has been little attention given to the most common pathogens affecting public
health in Egypt and the effectiveness of low-cost treatment alternatives to achieve health
risk management.

This paper attempts to provide an evaluation of six wastewater treatment alternatives
for the Alexandria Western Wastewater Treatment Plant (case study). The evaluation
approach has three levels: (1) evaluate the treatment efficiency and effluent quality of
proposed wastewater treatment alternatives using the software GPS-X 8.0; (2) use QMRA-



Sustainability 2021, 13, 13125 3 of 17

Monte Carlo simulations model to evaluate health risks from four common waterborne
pathogens in Egypt, namely Rotavirus, Salmonella, Giardia duodenalis, and Ascaris,
which analyzes the safety of wastewater reuse for farmers during irrigation practices
and consumers of wastewater irrigated crops; and (3) estimate the costs of treatment
alternatives, and calculate the cost per cubic meter.

2. Materials and Methods
2.1. Case Study

Alexandria Western Wastewater Treatment Plant (AWWWTP) is one of the two main
existing WWTPs serving Alexandria. It is located at the western part of Alexandria on
the strip of land between Alexandria western harbor and Lake Marriott. AWWWTP dis-
charges primary treated wastewater into Lake Marriott. The proposed upgrade changes the
AWWTP from primary treatment with its current capacity of 460,000 m3/day to secondary
treatment of 600,000 m3/day to meet the needs up to the year 2050. Figure 1 shows the
existing treatment system in Alexandria WWWTP, which includes eight coarse screening
channels, eight aerated grit chambers, eight intermediate screening channels (four mechani-
cal screens and four manual screens), and sixteen rectangular primary sedimentation tanks
in two batteries. Based on AWWTP laboratory data, the influent wastewater characteristics
are shown in Table 1.

Sustainability 2021, 13, 13125 3 of 18 
 

This paper attempts to provide an evaluation of six wastewater treatment alterna-
tives for the Alexandria Western Wastewater Treatment Plant (case study). The evaluation 
approach has three levels: (1) evaluate the treatment efficiency and effluent quality of pro-
posed wastewater treatment alternatives using the software GPS-X 8.0; (2) use QMRA- 
Monte Carlo simulations model to evaluate health risks from four common waterborne 
pathogens in Egypt, namely Rotavirus, Salmonella, Giardia duodenalis, and Ascaris, 
which analyzes the safety of wastewater reuse for farmers during irrigation practices and 
consumers of wastewater irrigated crops; and (3) estimate the costs of treatment alterna-
tives, and calculate the cost per cubic meter. 

2. Materials and Methods 
2.1. Case Study 

Alexandria Western Wastewater Treatment Plant (AWWWTP) is one of the two main 
existing WWTPs serving Alexandria. It is located at the western part of Alexandria on the 
strip of land between Alexandria western harbor and Lake Marriott. AWWWTP dis-
charges primary treated wastewater into Lake Marriott. The proposed upgrade changes 
the AWWTP from primary treatment with its current capacity of 460,000 m3/day to sec-
ondary treatment of 600,000 m3/day to meet the needs up to the year 2050. Figure 1 shows 
the existing treatment system in Alexandria WWWTP, which includes eight coarse screen-
ing channels, eight aerated grit chambers, eight intermediate screening channels (four me-
chanical screens and four manual screens), and sixteen rectangular primary sedimentation 
tanks in two batteries. Based on AWWTP laboratory data, the influent wastewater char-
acteristics are shown in Table 1. 

 
Figure 1. Layout of existing treatment facilities in Alexandria west WWTP. 

Table 1. Influent wastewater characteristics of Alexandria west WWTP. 

Parameter Unit Value 
Biochemical Oxygen Demand (BOD5) mg/L 500 ± 10 

Chemical Oxygen Demand (COD) mg/L 800 ± 20 
Total Suspended Solids (TSS) mg/L 350 

Total Nitrogen (TN) mg/L 45 
Total Phosphorus (TP) mg/L 10 

Temperature °C 22 ± 8 

2.2. Treatment Alternatives under Consideration 
The proposed alternatives are (1) conventional activated sludge (CAS), (2) conven-

tional activated sludge with nitrogen removal (CAS-N), (3) membrane bioreactor (MBR), 
(4) membrane bioreactor with nitrogen removal (MBR-N), (5) conventional activated 
sludge with sand filtration (CAS-Sand), and (6) conventional activated sludge with nitro-

Figure 1. Layout of existing treatment facilities in Alexandria west WWTP.

Table 1. Influent wastewater characteristics of Alexandria west WWTP.

Parameter Unit Value

Biochemical Oxygen Demand (BOD5) mg/L 500 ± 10
Chemical Oxygen Demand (COD) mg/L 800 ± 20

Total Suspended Solids (TSS) mg/L 350
Total Nitrogen (TN) mg/L 45

Total Phosphorus (TP) mg/L 10
Temperature ◦C 22 ± 8

2.2. Treatment Alternatives under Consideration

The proposed alternatives are (1) conventional activated sludge (CAS), (2) conven-
tional activated sludge with nitrogen removal (CAS-N), (3) membrane bioreactor (MBR),
(4) membrane bioreactor with nitrogen removal (MBR-N), (5) conventional activated sludge
with sand filtration (CAS-Sand), and (6) conventional activated sludge with nitrogen re-
moval and sand filtration (CAS-N-Sand). All previous alternatives included disinfection
treatments via chlorination to control excess health risks. The preliminary treatment phase
of these alternatives includes two units, i.e., screens and grit chambers. Table 2 shows the
design criteria and estimated dimensions of the primary and secondary sedimentation
tanks, anoxic tanks, membrane bioreactor, and sand filters. Table 3 shows the design criteria
and estimated dimensions of aerobic tanks (complete mix).



Sustainability 2021, 13, 13125 4 of 17

Table 2. Design criteria and estimated dimensions of primary and secondary sedimentation tanks, anoxic tanks, membrane
bioreactor, and sand filters.

Unit Process Design Criteria Value Unit

Primary sedimentation tanks
(added to existing ones)

Type of sedimentation tank Circular –
Detention time of tank (HRT) 2.17 h

Weir loading rate (WLR) 301 m3/m·d
surface loading rate (SLR) 40.13 m3/m2·d

Side-water depth (d) 3.5 m
Diameter of tank (D) 30 m
Number of tanks (n) 6 –

Secondary sedimentation
tanks

Type of sedimentation tank Circular –
Weir loading rate (WLR) 202.1 m3/m·d

surface loading rate (SLR) 23 m3/m2·d
Side-water depth (d) 4 m
Diameter of tank (D) 35 m
Number of tanks (n) 27 –

Anoxic tanks (for alternatives
2, 4, and 6)

Anoxic volume/Total volume percentage 40 %
Number of tanks (n) 27 –
Volume of tank (VD) 7800 m3

Membrane bioreactor (for
alternatives 3 and 4)

Maximum operating flux 40 L/m2·h
Average flux (J) 15.23 L/m2·h

SADm 0.54 Nm3/h·m2

Physical cleaning; interval, duration 900, 30 Sec
Membrane packing density (ϕ) 45 m2/m3

Dimensions (Length, width and depth) 18, 8 and 5 m

Sand filter (for alternatives 5
and 6)

Rate of filtration 180 m3/m2·d
Number of sand filters 27 –

Length and width 15, 12 m
Depth of sand 50 cm

Perforation diameter for under drainage 10 mm
Length of laterals 5.4 m

Number of reservoirs for backwashing 15 –
Detention time in backwashing reservoir 6 h
Dimensions (Length, width and depth) 64, 64 and 5 m

Table 3. Design criteria and estimated dimensions of aerobic tanks (complete mix).

Design Criteria
Value

UnitCAS &
CAS-Sand

CAS-N &
CAS-N-Sand MBR MBR-N

Design SRT (θX) 8 15 20 20 d
Mean hydraulic retention time (θh) 7.8 12 5.5 9 h

Reactor volume (V) 6000 10,520 4230 7890 m3

Number of reactors (n) 27 27 27 27
Width, depth 15, 6 20, 6 12, 6 15, 6 m

MLVSS 4000 4000 8000 8000 mg/L
Required air flow (OR) (Diffused aeration fine

bubbles) 4.4 5.5 6.6 8.5 m3/m3 of WW
flow

2.3. Simulation Tool for Assessment of Alternatives

The GPS-X 8.0 simulation software from Hydromantis Inc. package was used to verify
the obtained design of the suggested alternatives and the performance of the proposed treat-
ment alternatives. GPS-X 8.0 software is a modular, robust, and multi-purpose modeling
platform for the simulation of industrial and domestic WWTPs. The CNPLIB wastewater
model was applied as a process model from the library, and BOD-based was used as an
influent characterization wastewater model. Verification processes were performed by



Sustainability 2021, 13, 13125 5 of 17

examining process unit sizes using the performance of the proposed treatment alternatives
to ensure the accuracy of the plants to reach the effluent quality requirements. The required
input data contain physical and operational plant data, kinetic and stoichiometric model
parameters, flow rate, and influent wastewater characteristics. Figure 2 shows the layouts
of the alternatives that were used for simulation. After drawing the units, entering their
data, and entering the flow rate and wastewater characteristics (influent advisor), the
simulation begins and the required results are obtained [21]. Table 4 presents the main data
of the influent advisor that are used to input the wastewater characteristics. It consists of
three parts: User Inputs, State Variables, and Composite Variables.

Sustainability 2021, 13, 13125 6 of 18 
 

 
Figure 2. Layouts of the proposed alternatives used in the GPS-X 8.0 program: (A) CAS, (B) CAS-N, (C) MBR, (D) MBR-
N, (E) CAS-Sand, and (F) CAS-N-Sand. 

Table 4. Influent advisor showing the main influent wastewater characterization in GPS-X 8.0. 

Parameter Group Parameter Symbol Unit Value 
User Inputs 

Influent composition 
Total carbonaceous BOD5  BOD gO2/m3 500.0 
Total Suspended Solids X g/m3 350.0 

Total TKN  TKN gN/m3 45.0 
Organic variables Soluble inert organic material  Si gCOD/m3 21.5 

BOD based model coefficients 
VSS/TSS ratio  Ivt gVSS/gTSS 0.75 

Ammonium/TKN ratio Fnh – 0.63 
Particulate organic N/total organic N ratio Fxn – 0.9 

ASM1 nutrient fraction XCOD/VSS ratio Icv gCOD/gVSS 1.8 
State Variables 

Inorganic suspended solids Inert inorganic suspended solids Xii g/m3 87.5 

Organic variables 
Soluble inert organic material Si 3gCOD/m 21.5 

Readily biodegradable substrate material Ss 3gCOD/m 303.0 
Particulate inert organic material Xi 3gCOD/m 18.0 

Figure 2. Layouts of the proposed alternatives used in the GPS-X 8.0 program: (A) CAS, (B) CAS-N, (C) MBR, (D) MBR-N,
(E) CAS-Sand, and (F) CAS-N-Sand.



Sustainability 2021, 13, 13125 6 of 17

Table 4. Influent advisor showing the main influent wastewater characterization in GPS-X 8.0.

Parameter Group Parameter Symbol Unit Value

User Inputs

Influent composition
Total carbonaceous BOD5 BOD gO2/m3 500.0

Total Suspended Solids X g/m3 350.0
Total TKN TKN gN/m3 45.0

Organic variables Soluble inert organic material Si gCOD/m3 21.5

BOD based model
coefficients

VSS/TSS ratio Ivt gVSS/gTSS 0.75
Ammonium/TKN ratio Fnh – 0.63

Particulate organic N/total organic N ratio Fxn – 0.9

ASM1 nutrient fraction XCOD/VSS ratio Icv gCOD/gVSS 1.8

State Variables

Inorganic suspended solids Inert inorganic suspended solids Xii g/m3 87.5

Organic variables

Soluble inert organic material Si gCOD/m3 21.5